Applicant:

Address:

Manufacturer:

Address:

Product Name:

Trade Mark:

Model Number:

Date of Receipt:

Test Date:

Date of Report:

Prepared By:

ANNEX TEST DATA
FCC ID: 2BDM8-H3

Shenzhen KY Intelligent Digital Co., Ltd

B1 Building 5th floor XuJingChang Industry zoom, Fuhai road, Baoan, SZ. 518126, China

Shenzhen KY Intelligent Digital Co., Ltd

B1 Building 5th floor XuJingChang Industry zoom, Fuhai road, Baoan, SZ. 518126, China

SMART WATCH

N/A

H3

Aug. 12, 2025

Aug. 12, 2025 - Aug. 25, 2025

Aug. 25, 2025

Shenzhen DL Testing Technology Co., Ltd.

101-201, Comprehensive Building, Tongzhou Electronics Longgang Factory Area, No.1

Address: Baolong Fifth Road, Baolong Community, Baolong Street, Longgang District, Shenzhen,
China
Applicable FCC PART 15 C 15.247
Standards: ANSI C63.10:2013
Test Result: Pass
Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 1 of 21
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1. Duty Cycle
1.1 Test Result

1.1.1 Ant1
Ant1
Mode X Frequency T on Period Duty Cycle Duty Cycle Max. DC
Type (MHz) (ms) (ms) (%) Correction Factor (dB) Variation (%)
2402 2.156 2.497 86.34 0.64 0.00
1™ SISO 2440 2.156 2.497 86.34 0.64 0.03
2480 2.156 2.498 86.31 0.64 0.00
Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com  Page 2 of 21
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1.2 Test Graph

1.2.1 Ant1
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2. Bandwidth

2.1 Test Result

2.1.1 OBW
TX Frequency 99% Occupied Bandwidth (MHz) .
Mode Type (MHz) ANT Result Limit Verdigt
2402 1 1.022 / Pass
1™ SISO 2440 1 1.021 / Pass
2480 1 1.022 / Pass
2.1.2 6dB BW
X Frequency 6dB Bandwidth (MHz) .
Modg Type (MHz) ANE Result Limit Verdict
2402 1 0.671 >=0.5 Pass
™ SISO 2440 1 0.661 >=0.5 Pass
2480 1 0.671 >=0.5 Pass
Test Report Tel: 400-688-3552

Web:www.dl-cert.com
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2.2 Test Graph
2.2.1 OBW

1M_LCH_2402MHz_Ant1_NTNV

10 Ant: Ant1
CENT: 2402 MHz
Span: 3 MHz
RBW: 20 kHz
0 VBW: 100 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 1.1 ms
Sweep: Continue
Fy 99% OBW=1.022 MHz
-20 - ) Makner:
1. 2401.533 MHz
-20.38 dBm
2.2402.555 MHz
. -30 -20.88 dBm
£
S
= -40 1
(]
>
3
_50 4
_60 4
_70 4
_80 4
—— Trace
-90 T T T T T T T T T
2400.5 2403.5
Frequency (MHz)
1M_MCH_2440MHz_Ant1_NTNV
10 Ant: Ant1
CENT: 2440 MHz
Span: 3 MHz
RBW: 20 kHz
0 VBW: 100 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 1.1 ms
Sweep: Continue
99% OBW=1.021 MHz
-20 4 ‘; Maker:
1. 2439.533 MHz
-21.82 dBm
2.2440.554 MHz
. -30 -22.75 dBm
£
S
= 40 1
(]
>
(]
— 50 1
_60 4
_70 4
_80 4
—— Trace
-90 T T T T T T T T T
2438.5 24415
Frequency (MHz)

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com  Page 6 of 21



mailto:service@dl-cert.com
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2.2.2 6dB BW
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3. Maximum Conducted Output Power

3.1 Test Result

3.1.1 Power
TX Frequency Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) ANT1 Limit Verdit
2402 -0.04 <=30 Pass
™ SISO 2440 -1.55 <=30 Pass
2480 -2.88 <=30 Pass
Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 10 of 21
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3.2 Test Graph

3.2.1 Power
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4. Maximum Power Spectral Density

4.1 Test Result

41.1PSD
TX Frequency Maximum PSD (dBm/3kHz) .
Mode Type (MHz) ANT1 Limit Verdid
2402 -16.49 <=8 Pass
1M SISO 2440 17.93 <=8 Pass
2480 19.39 <=8 Pass
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4.2 Test Graph
4.2.1 PSD
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5. Unwanted Emissions In Non-restricted Frequency Bands

5.1 Test Result

5.1.1 Ref
X Frequency Level of Reference
Mode Type (MHz) ANT (dBm)
2402 1
™ SISO 2440 1
2480 1

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

5.1.2 CSE
X Frequency Level of Reference Limit .
Mode Type (MHz) ANT (dBm) (dBm) Verdict
2402 1 -0.25 -20.25 Pass
1M SISO 2440 1 -1.76 -21.76 Pass
2480 1 -3.08 -23.08 Pass

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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5.2 Test Graph

5.2.1 Ref
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5.2.2 CSE
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